RAVEN HIGH VOLUME PUMP AND MOTOR

REPLACEMENT PARTS

063-0171-018

ITEM DESCRIPTION

RAVEN PART #

ITEM DESCRIPTION

RAVEN PART #

1 Platfrom, Pump 103-0159-002 16 Key, Square 3/16" 107-0159-555
2 Motor Assembly 063-0159-666 17 Timing Belt 321-0000-273
3 Bracket, Motor Mount 107-0159-983 18 Motor Feed Back 063-0159-784
4 Bolt, Hex 311-0050-202 19 Screw, 6-32 x 1/4" Pan Hd. 311-0004-006
5 Washer, Split Lock 313-1000-017 20 Lock Washer, External Tooth 313-4000-004
6 Nut, Hex, 1/4-20 312-1001-033 21 O-Ring 219-0003-126
7 Washer, Lock, External Tooth 313-4000-010 22 Small Pulley 107-0159-639
8 Nut, Hex, 10-32 312-1002-026 23 Large Pulley 107-0159-640
9 Stain Relief 318-0001-009 24 Set Screw, 6-32 x 1/8" 311-0015-335
10 Washer, Flat 313-2300-008 25 Set Screw, 4-40 x 1/4" 311-0068-003
11 Calibrated Pump Assembly 063-0159-898 26 Sensor, Metering 063-0159-620
12 Washer, Flat 313-2301-810 27 Washer, Flat Shim 313-2300-015

13 Grommet, Rubber
14 Pulley, P36-5M-15
15 Pulley, P22-5M-15

(4 PLACES)

(2 PLACES)

(2 PLACES)

315-0000-022
321-0000-271
321-0000-272

(2 PLACES)

SPEED SENSOR

@
@@ (2 PLACES)

(2 PLACES)

(27

NUT AND LOCKWASHER
PROVIDED WITH [TEM 26

054-0159-123
06/02 REV. B

SHEET10F1




